
 

Licence: L9420/2023/1 

IR-T13 Decision Report Template (short) v3.0 (May 2021)  i 

OFFICIAL 

 

 

Application for Licence  

Part V Division 3 of the Environmental Protection Act 1986 

Licence Number L9420/2023/1 

  

Applicant Calidus Resources Limited 

ACN 006 640 553 

  

File number DER2023/000643 

  

Premises Warrawoona Gold Project 

MARBLE BAR  WA  6760 

 G45/345, G45/347, L45/523, L45/649, M45/668, M45/547, 
M45/552, M45/669, M45/670, M45/671, M45/682, and 
M45/240 

MARBLE BAR WA 6760   

As defined by the map in Schedule 1 

  

Date of report 16 August 2024 

 

Decision 

 

Licence granted 

 

 

 

 

 

 

Lauren Edmands 

A/SENIOR MANAGER, RESOURCE INDUSTRIES 
[...]
IR-T13 Decision report template (short) v3.0 (May 2021)  4 

OFFICIAL 

 

Figure 2: Site Layout (2 of 2) 



 

Licence: L9420/2023/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  5 

OFFICIAL 

 

Secondary Processing Sulphide Circuit (not yet implemented) 

A Sulphide Circuit is to be implemented for the treatment of the high-grade refractory ores from 
satellite deposits such as Copenhagen. Typically, gold can be recovered by conventional 
cyanide leaching, however, refractory ores give acceptable gold recoveries only with the use of 
more reagents or more complex pretreatment processes. The Sulphide Circuit has been 
designed to process 100 kilotons per annum of fresh underground ore. Refer to Figure 6. 

High grade Copenhagen material will be crushed via a mobile crushing unit and then fed to a 
milling and floatation Sulphide Circuit for treatment. This Sulphide Circuit will be a small mobile 
plant consisting of flotation cells, concentrate thickener and filter press. The Sulphide Circuit will 
be located at the CIL processing plant. The following process route will be followed: 

• Two stage crushing using a primary jaw crusher with a secondary cone crusher to yield 

a final product less than 10 mm; 

• Grinding in a single ball mill closed with hydro-cyclones to achieve a product size of 80% 

passing 75 μm; 

• Treatment of approximately 25% of the cyclone underflow stream by centrifugal gravity 

concentration to separate a high-grade gravity concentrate; 

• Conditioning followed by rougher and cleaner flotation to produce a gold/stibnite 

concentrate; 

• Further conditioning of the tails followed by rougher and cleaner flotation to produce a 

separate gold/sulphide concentrate; 

• Separate thickening and storage for the two concentrates; 

• Batch-wise filtration of the two concentrates through a common filter press, and bagging 

of the two products for shipment in containers; 

• Cyanidation of the flotation tailings in two leach tanks over 24 hours, followed by transfer 

of the leached slurry to the Warrawoona CIL circuit feed; 

• Online process stream analysis using a multi-stream analyser; and 

• Reagent storage and dosing systems using pre-mixed liquid reagents handled in 

Intermediate Bulk Containers (IBCs) including flocculant and caustic soda sourced from 

the existing Warrawoona Processing Plant. 

The Concentrate Thickeners, Filter Press and Concentrate Loading Area will be enclosed by a 
shed with concreate flooring. The shed is proposed to have internal drainage to a collection 
sump with any collection put back through the circuit. Concentrate comes out of the filter press 
at around 10-15% moisture before being bagged inside the shed via a small loader, feed hopper, 
conveyor and bagging shute (Refer to Figure 3). Then bulk bags stored in the shed can be 
transferred by forklift into sea containers for transport and transport for processing by a third-
party processing plant.  

Tailings will be transferred to the CIL plant thickener. 



 

Licence: L9420/2023/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  6 

OFFICIAL 

 

Figure 3: Concentrate Loading Area 

Process Water Pond 

A Process Water Pond has been designed to allow for additional process water storage 
(approximately 5,000m3) within the process plant. The pond contains overflow from the process 
water tank and water from acid wash and barron elute. This water is pumped back to the process 
water tank when required. The Process Water Pond has been installed with impervious HDPE 
liner, fenced and 500mm freeboard will be maintained. An emergency overflow channel has 
been inbuilt to the pond that flows to the event pond downstream. 

The Process Water Pond is located within Sediment Pond 1. Minor surface earthworks have 
occurred to ensure storm water flows to Sediment Pond 2 from this upper plant catchment area. 
The capacity of Sediment Pond 2 is 12,382m3 (Figure 4) which is greater than the 10,054m3 
required to contain a 10% AEP-24 hour rainfall event within the whole plant catchment area 
(GRM, 2021). 

The Process Water Pond will also be used to store decant return water and to treat excess 
WAD-CN levels using Caro's Acid (Cyanide Destruction) to reduce the WAD-CN load into the 
circuit, and subsequently reducing the WAD-CN levels into the tailings. The Applicant does not 
expect the WAD-CN levels to be over 30mg/L. It will be another method to reduce WAD-CN 
levels recirculating in the process circuit and potentially reduce the WAD-CN in the tailings 
water. 

  



 

Licence: L9420/2023/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  7 

OFFICIAL 

Raw Water Pond 

The Raw Water Pond has a capacity of 4,980m3 and receives raw water and RO brine from the 
Processing Plant RO Plant. Does not contain process water or decant water. 

 

Reagents 

Reagents used during processing include: 

• Quicklime; 

• Hydrated Lime; 

• Sodium cyanide; 

• Sodium hydroxide; 

• Hydrochloric acid; 

• Sulphuric acid; 

• Hydrogen peroxide; 

• Flocculant (currently BASF Rheomax DR 1050 however may change); 

• Leach Aid; and 

• Antiscalant. 

 Category 5 TSF 

Tailings thickened to a weight of over 60% solids (results provided to DWER on 25 March 2024 
show the tailings solids content to generally range between 61 – 67%) from the Processing 
Plant is discharged to the valley fill TSF. Approximately 17 Mt of tailings will be stored in the 
TSF during the project. The tailings impoundment within the valley is approximately 900 m wide 
and 2.3km long. The tailings are discharged down valley from an elevated location 
approximately 1.5km to the north-west of the proposed Processing Plant. 

TSF embankment has been constructed in two stages: Stage 1 (Starter embankment already 
constructed) 263.0 metres at reduced level (mRL); and Stage 2 (final – yet to be constructed) 
267.3 mRL; and 

A pipeline and services corridor has been constructed between the process plant and the TSF 
to transfer tailings slurry from the processing plant to the TSF, and transfer decant water back 
to the process plant for reuse. The tailings delivery and decant return pipelines are equipped 
with telemetry system to detect leaks or are within bunded corridors.  

Figure 5 shows the process flow diagram for the Processing Plant and Figure 4 shows the 
general configuration of the Processing Plant. 

 



 

Licence: L9420/2023/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  8 

OFFICIAL 

 

Figure 4: Process Flow Diagram for Warrawoona Gold Plant (minus Sulphide Circuit)



 

Licence: L9420/2023/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  9 

OFFICIAL 

 

Figure 5: Processing Plant General Configuration



 

Licence: L9420/2023/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  10 

OFFICIAL 

 

Figure 6: Sulphide Circuit Process Flow Schematic 

 



 

Licence: L9420/2023/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  11 

OFFICIAL 

 Category 12 

Stemming Crushing and Screening Plants (not yet implemented) 

Two mobile crushing and screening plants will be transported to site for short term campaigns 
to process mineralised waste or waste rock for use as onsite stemming for project blasting 
and/or road base. The mobile crushing and screening plants will be located at the Klondyke 
waste rock dump. It is expected up to 300,000 tonnes of stemming material will be produced 
each year.  

The mobile crushing and screening plants may include a number of the following components 
at any one time during the campaigns and will be dependent on product and production 
requirement: 

• Primary Crusher; 

• Secondary Crusher; 

• Primary and Secondary Screens; 

• Conveyors; 

• Stacker; 

• Dust Suppression System; and 

• Generator set for power. 

Copenhagen Crushing and Screening Plant (not yet implemented) 

An additional mobile crushing and screening plant (with similar specifications to those described 
above) will be transported to the Copenhagen satellite pit for a short term campaign, to crush 
ore from this pit (and adjacent satellite pits) prior to it being transported to the Sulphide Circuit 
at the main Processing Plant. 

 Category 64 

Solid waste that cannot be reused or recycled is placed in Class II Klondyke Waste Rock Dump 
Landfill. 

Inert Waste Type 1 and Inert Waste Type 2 (rubber, plastics), Putrescible Waste and Clean Fill 
totalling 3000 tonnes per annum are disposed of into the trenches excavated within the 
Klondyke Waste Rock Dump Landfill. 

The active tipping face of the landfill shall always be physically restricted to a maximum length 
of 30 m and a maximum height of 2 m. 

 Category 85 

The wastewater treatment plant (WWTP) consists of the following: 

• Operation of an Iconic Water Solutions WWTP for the accommodation village.  

• WWTP design capacity of 48 cubic metres per day (m3/day) based on 240 persons at 200 
litres per day with treated water irrigated over a 1.5 hectares spray field. 

• WWTP is comprised of: 

➢ Pump well; 

➢ Balance tank; 

➢ Anaerobic tank; 

➢ Anoxic tank; 



 

Licence: L9420/2023/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  12 

OFFICIAL 

➢ Two aeration tanks; 

➢ Clarifier tank; 

➢ Settling tank; 

➢ Waste activated sludge tank; 

➢ Chlorine contact tank; and 

➢ Treated wastewater irrigation storage tank for storage prior to discharge. 

• Brine from reverse osmosis plant (25 m3/day) is also treated through the WWTP. 

• Mixed treated effluent and brine is discharged to a 1.5 ha spray irrigation field west of the 
village. 

The most recent results show that the treated effluent and RO brine mixture is in line with the 
specifications listed in the works approval W6464/2020/1. 

Table 1: WWTP results (treated effluent mixed with RO brine) 

Parameters Guideline 
Value 

10/08/2023 03/09/2023 01/10/2023 30/10/2023 03/12/2023 

pH 
6.8 – 8.5 
pH units 

8.2 8.1 8 7.7 8 

Biochemical 
Oxygen 
Demand 

<20mg/L 5.4 <5 <5 <5 <5 

Total 
Dissolved 
Solids 

- 1,000 910 740 870 870 

Total 
Suspended 
Solids 

<30mg/L 33 37 43 30 30 

Total Nitrogen <30mg/L 8 8.1 23 5.9 7.5 

Total 
Phosphorus 

<8mg/L 3.10 
(sample 
taken 
09/08/2023) 

1.23 
(sample 
taken 
29/08/2023) 

3.07 
(sample 
taken 
26/09/2023) 

1.8 (sample 
taken 
25/10/2023) 

1.9 (sample 
taken 
25/11/2023) 

E.coli 
<1,000 
mg/L 

<10 1,200 <10 <10 <10 

Free Chlorine 

0.2 – 2.0 
mg/L 

0.48 
(sample 
taken 
09/08/2023) 

0.33 
(sample 
taken 
29/08/2023) 

1.98 
(sample 
taken 
26/09/2023) 

0.23 
(sample 
taken 
25/10/2023) 

0.41 

 Compliance and Commissioning 

Environmental Compliance Report was provided to DWER on 19 April 2022. 

Environmental Commissioning Report was provided to DWER on 18 October 2022. 

These reports were provided for all infrastructure, aside from the TSF Stage 2. 



 

Licence: L9420/2023/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  13 

OFFICIAL 

DWER reply was provided on 24 February 2023 noting the following two issues: 

• the tailings were not thickened to the required >65% w/w solids and an upgrade to the 
tailings thickener was then conducted; and 

• the target levels of Total Phosphorus were not adequately met. 

Results provided to DWER on 25 March 2024 show the tailings solids content to generally range 
between 61 – 67%. 

Results provided to DWER on 25 March 2024 show that Total Phosphorous levels are within 
the 8 mg/L. 

 Environment Protection and Biodiversity Conservation Act 
1999 (EPBC Act) 

The project was referred to the Commonwealth Depart of Agriculture, Water and the 
Environment (DAWE, now known as the Department of Climate Change, Energy, the 
Environment and Water (DCCCEEW)) and it was determined that the project was a controlled 
action (Threatened species). Approval was granted 12 February 2021 (EPBC number: EPBC 
2019/8584). Threatened species relevant to the referral are: 

• Ghost Bat (Macroderma giga) – listed as Vulnerable under the EPBC Act and BC Act; 

• Pilbara Leaf-nosed Bat (Rhinonicteris aurantia (Pilbara form) – listed as Vulnerable 
under the EPBC Act and BC Act; 

• Northern Quoll (Dasyurus hallucatus) – listed as Endangered under the EPBC Act and 
BC Act; and 

• Pilbara Olive Python (Liasis olivaceus barroni) – listed as Vulnerable under the EPBC 
Act and BC act. 

 Part IV of the EP Act 

Ministerial Statement (MS) 1150 was published on 20 August 2020 (EPA Report 1681) for the 
development and operation of an open cut and below ground gold mine, processing facility, 
associated mining infrastructure, waste rock dumps, TSF, borefield, and accommodation camp 
within the Warrawoona Gold Project area. 

The EPA Report 1981 states as follows: 

“The proposal is located in the upper parts of the Coongan River catchment. It straddles the 
Warrawoona Range, a ridgeline that forms the local catchment divide between the Brockman 
Hay Cutting Creek, Sandy Creek and Camel Creek systems. The total area of the catchment, 
which includes or is directly upstream of the footprint is about 6.8 km2, which represents about 
0.1% of the Coongan River catchment. The proposal is unlikely to have a significant impact on 
the functioning of Coongan River catchment. As the proposal is located on a ridgeline in the 
upper reaches of the catchment there will be minimal flows entering the disturbance footprint, 
and this, coupled with the installation of surface water management infrastructure, means the 
proposal is not anticipated to significantly change levels of runoff.” 

There is a Mining Exclusion Zone (MEZ) stipulated under condition 6 of MS 1150, which states 
that there is to be no surface mining activities within the MEZ due to the proposal. 

Furthermore, there is a Significant Species Management Plan under condition 7 of the MS to 
minimis direct and indirect impacts to significant fauna and their habitats, including, but not 
limited to: 

• Ghost Bat (Macroderma giga); 

• Pilbara Leaf-nosed Bat (Rhinonicteris aurantia (Pilbara form); 



 

Licence: L9420/2023/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  14 

OFFICIAL 

• Northern Quoll (Dasyurus hallucatus); and 

• Pilbara Olive Python (Liasis olivaceus barroni). 

Several amendments have been made after the original assessment via section 45C of the EP 
Act, which are listed below: 

• Increase in throughput from 2.0 Mtpa to 2.5 Mtpa that was approved on 1 April 2021; 
and 

• Development of a new pit, increase the TSF, inclusion of a solar farm and 
communications tower, and an increase in clearing and the development envelope to 
accommodate the proposed changes. These changes were approved on 14 September 
2021. 

The applicant submitted a section 45C application on 6 July 2023 to support an increase of 
throughput from 2.5 Mtpa to 3 Mtpa and the removal of the Criterion historical mine workings as 
an identified bat roosting location. This licence application is not constrained by the current s45C 
application. EPA Services is aware of the exceedances of the WAD-CN target and is considering 
it during the assessment of the s45C application. 

DWER referred this licence application to EPA Services during the assessment due to the 
Significant Species Management Plan (SSMP) requiring a WAD-CN target for tailings of 30 
mg/L. During time limited operations the Applicant has consistently exceeded this target. 
Exceedances have been reported to Compliance and Enforcement Directorate under Part IV of 
the EP Act and also to Resource Industries under Part V of the EP Act. EPA Services has 
advised the Applicant to update and submit the Significant Species Management Plan 
accompanied with a letter outlining how the proposed changes in discharge concentration will 
remain compliant with the conditions of MS 1150. EPA Services is yet to receive an updated 
Significant Species Management Plan. The EPA is considering the exceedances of the WAD-
CN target during assessment of the 45C application. 